
Description QTY

PARTS LIST

1

SHOP PRESS PARTS LIST (figure a)
No. Description QTYNO

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

Spring washer 10

Nut M10

Base support

Upper beam part

Spring

Jack

Hook

Bed flat

Connecting part

Nut M6

8 

8 

8 

8 

2 

2 

1 

2 

4 

4 

Bolt M12x25

Washer 12

Spring washer 12

Nut M12

Knighthead

Heel block

Bracket part

Support pin

Bolt M10x30

Washer 10

4 

4

2 

1 

2 

1 

2 

1 

1 

2 



SHOP PRESS PARTS LIST (a)

2

1

16

15

17
18

20

5

7

6

8

19

9 1210 11 13

2 3 4 14


